TEST CERTIFICATE

COMPANY ENEA EREDU, S.COOP
ADDRESS: Apartado 97,20250 LEGORRETA (GIPUZKOA)
CERTIFICATE NUMBER: 7796

ACCREDITATION
<EINA> CHAIR WITH ARMREST]
E C
. TEST RESULTS
N%34/LE024 | FStatic Toad on seat SATISFACTORY
N2 34/LEI62 [ 7gtatic load on back SATISFACTORY
% Lateral static load on armrest SATISFACTORY
% Ver'tical static load on armrest SATISFACTORY
N° 34/LES12 Fatigue on back SATISFACTORY
- Static load on front legs SATISFACTORY
Lateral static load SATISFACTORY
E C Base diagonal load SATISFACTORY
Calibration Impact on seat SATISFACTORY
Impact on back SATISFACTORY
N° 98 /1C223 Impact on armrest SATISFACTORY
Fall test SATISFACTORY
ASSOCIATED TO: || Chair and Armchair backward overturn SATISFACTORY

Tests made under UNE 11010:1989 and UNE 11011:1989 (last test),
at a number 5 test level.

DATE: 21" of January 2002

This document is not valid without the test report, in which the obtained results of each test are stated.

The obtained results in these tests refer only to the sample(s) analyzed in this Centre in the above mentioned
date, and do not imply a proof characteristic in the quality of production.
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TEST REPORT
CLIENT: ENEA ERDU, S.COOP.
APPLICANT: INAKI ELIZEGI
ADDRESS: APARTADO 97

20250 LEGORRETA (GIPUZKOA)
TESTED MATERIAL: <EINA> CHAIR WITH ARMS
PURPOSE OF THE REQUEST : TEST AS PER UNE 11010:1989 AND UNE 11011:1989
DATE OF RECEIPT: 17.12.2001
DATE THE TEST STARTED: 17.12.2001
DATE THE TEST FINISHED: 09.01.2002
Total number of pages
10

(including this one)

The test results only refer to the material received and submitted to test in this Investigation
Centre on the 17.12.2001.

This report can not be reproduced without an authorization from the firm CIDEMCO, unless
when it is done entirely.

Miguel Mateos José M* Irure
Furnishing Dept. Substitute Head Furnishing Dpt. Technician
Azpeitia, 21*" of January 2002
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SAMPLE CARACTERISTICS
On the 17" of December 2001 , a chair with armrest was received at CIDEMCO under

reference:

<EINA>

TESTS REQUESTED

The tests requested are the Structural Resistance for chairs as per Norm UNE 11010:1989 and
stability as per UNE 11011:1989 at number 5 test level.
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ACCOMPLISHED TESTS AND OBTAINED RESULTS

The accomplished tests are described as follows, accomplished in the same order and on the
same sample.

All the tests have been made at test level 5, as per stated in the A Annex of the Norm UNE
11020:1992/2, corresponds to a “severe public” use under the understanding that it means the
following:

Severe public use: furniture designated to be used in places of public access not restricted
and without any kind of control. It has a high frequency of use and by a multitude of different

people. Due to its location, a careless or even very rough use can be expected.

As examples the following can be mentioned: furniture installed in the free access zones of
stations or similar, bars and station cafeterias, etc.

Due to the tests no breakage must be produced of any element, component or joint, as neither
looseness, crakes or any type of deterioration in the chair.

In this case, the tests made are the following:
1.- STATIC LOAD ON SEAT TEST (UNE 11010:1989 apt. 2.5.1.)

The test consists in applying 10 times a vertical load of 1.600N on the most unfavorable part
of the seat.

® Force applied on the seat: 1600N
e Nr. Of cycles accomplished: 10

RESULT: SATISFACTORY
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2. STATIC LOAD ON BACK TEST (UNE 11010:1989 apt.2.5.2)

The test consists on applying a horizontal force H of 760N combined with a counterweigh
force of 1.600N.

® Applied force on the back (H):
760N
Counterweight force (F):1600N
Nr. Of cycles accomplished: 10

RESULT: SATISFACTORY

3,_ LATERAL STATIC LOAD ON THE ARMRESTS TEST (UNE 11010:1989
apt.2.5.3)

The test consists in applying 10 times, two horizontal forces, simultaneous and in opposite
directions on the point most favorable to fault.

e Force on the armrests (H): 900N
e Nr. Of cycles accomplished: 10

RESULT: SATISFACTORY
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4.- VERTICAL STATIC LOAD ON ARMRESTS TEST (UNE 11010:1989 apt.2.5.4)

The test consists in applying 10 times a vertical force on a point of the armrest most favorable
to fault. To avoid overturn, a counterweight force is placed on the indicated point.

Force on the armrest (V): 900N
® Nr. of cycles accomplished: 10

RESULT: SATISFACTORY

5.-FATIGUE ON BACK TEST (UNE 11010:1989 apt.2.5.6)

The test consists in applying the horizontal force H of 330N on the back load point, while a
force is kept on the seat of 950 N and accomplished in this way 120.000 cycles.

Force on the back (H): 330 N

Force on the seat: 950 N

Test cadence: 20 cycles/min

Nr. of cycles accomplished : 120.000

RESULT: SATISFACTORY
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6.- STATIC LOAD ON FRONT LEGS TEST (UNE 11010:1989 apt.2.5.7)
Once the chair has been fixed by stoppers on its front legs to avoid slipping, a horizontal force

H of 760 N is applied and another as counterweight Ve of 1600N accomplishing 10 cycles.

e Force on the legs (H): 760N
e Force on the seat: 1600 N
e Nr. of cycles accomplished: 10

RESULT: SATISFACTORY

7.- LATERAL STATIC LOAD TEST (UNE 11010:1989 apt.2.5.8)

Once the chair has been fixed by stoppers on the lateral legs to avoid slipping, a horizontal
force H of 760 N is applied and another as counterweight Ve of 1600N accomplishing in this
way 10 cycles.

e Force on the legs (H): 760 N
e Force on the seat: 1600 N
e Nr. of cycles accomplished: 10

RESULT: SATISFACTORY
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8.- BASE DIAGONAL LOAD TEST (UNE 11010:1989 apt.2.5.9)

The test consists in applying two horizontal forces in opposite directions and in diagonal in
respect of the chair, at the lowest possible part.

e Applied forc e(H): 620 N
e Nr. of cycles accomplished: 10

RESULT: SATISFACTORY

9.- IMPACT ON SEAT TEST (UNE 11010:1989 apt.2.5.10)

The test consists in letting an impactor fall 10 times on the seat from a height H.

e Impactor fall height (H): 620 mm
e Nr. of impacts: 10

RESULT: SATISFACTORY
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10.- IMPACT ON BACK TEST (UNE 11010:1989 apt.2.5.11)

The test consists on hitting the external back of the chair from a height of 620 mm with a 48°
angle with an impact hammer.

e Impactor fall height (H): 620 mm
e Nr. of impacts: 10

RESULT: SATISFACTORY

11.- IMPACT ON ARMREST TEST ((UNE 11010:1989 apt.2.5.12)

The test consists in hitting the external part of the armrest, on the most favourable position of
fault, from a height of 620 mm.

e Impact hammer fall height (H):
620mm
e Nr. of impacts accomplished: 10

RESULT: SATISFACTORY
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12.- FALL TEST (UNE 11010:1989 apt.2.5.13)

The test consists in letting the chair fall from a height He, on a leg, leaving a 10° angle in
respect to the other leg, located in its same diagonal.

e Fall height(Hc): 900 mm
e Nr. of impacts accomplished: 10

RESULT: SATISFACTORY

13.- CHAIR AND ARMCHAIR BACKWARD OVERTURN (UNE 11011:1989 apt
24.1.3)

The test consists in fixing the chair with stoppers against the back legs and apply a vertical
force V of 500 N and a horizontal force of 89 N on the back.

e Vertical force (V): 600 mm
e Horizontal force (H): 80 N

RESULT: SATISFACTORY



RESULTS REPORT

e Norm UNE 11010:1989 (tests 1-13) and UNE 11011:1989 (test 14)

e Test level: 5 (Severe public)
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TEST
TEST CHARACTERISTICS RESULT
Static Load on seat F applied = 1600 N SATISFACTORY
(apt.2.5.1) Nr. of cycles =10
Static load on back F applied = 760 N
(apt 2.5.2) F counterweight = 1500 N SATISFACTORY
Nr. of cycles =10
Lateral static load on armrest |F. applied =900 N
(apt.2.5.3) Nr. of cycles =10 SATISFACTORY
Vertical static load on armrest | F applied =900 N
(apt.2.5.4) Nr. of cycles =10 SATISFACTORY
Fatigue on back (apt 2.5.6) F back =330N
F seat =950 N SATISFACTORY
Nr. of cycles =120.000
Static load on front legs F applied =760 N
(apt.2.5.7) F. balance = 1600 N SATISFACTORY
Nr. of cycles =10
Lateral static load F applied =760 N
(apt.2.5.8) F. balance = 1600 N SATISFACTORY
Nr. of cycles =10
Base Diagonal load F applied =620 N
(apt.2.5.9) Nr. of cycles =10 SATISFACTORY
Impact on seat (2.5.10) Impact Height: 300 mm
Nr. of impacts: 10 SATISFACTORY
Impact on back ( apt.2.5.11) |Fall height: 620 mm
Nr. of impacts: 10 SATISFACTORY
Impact on armrest (apt.2.5.12) | Fall height: 620 mm
Nr. of impacts: 10 SATISFACTORY
Fall test (apt. 2.5.13) Fall height: 900 mm
Nr. of falls: 10 SATISFACTORY
Chair and Armchair backward | Vertical F: 600 N
overturn (apt 2.4.1.3) Horizontal F: 80 N SATISFACTORY





































